= L S REAERAE

INSPECTION CERTIFICATE

B Cumee do.

of ‘taue

sy

B OB |RAS e wny aF
T | wel
S| S | iy [T

3

St Ng, Charge N

1.91X1, 21950010 1

20880 AABOTODLT | ACZaB3 | 278 400 40
T _

1.91X1.219%C01L Mw mmmmﬁ AABOTU161 5 3¢
1.91X1.219%000L | 1 Wmmw@o AAT240381 | 53 38
1.91X1.219X001L i _mawmo | AC2454 34
1.91%1, 21940611 11| 20890 AABDTO351 | ADZ4s6 34

1.91X1 - 219X001L 1 20900 AABO904ATY CALZE53

% Sunded AUIS 7 24! BASTM EN/EM CENNI D
u»n_an!u_?immgwi:n: S

00 Gauge Lavgrh: MEZi0men N 50em
7 AHHE Bead Tes! 4 Gisoott

ol 2| 16 19| 2 ENEE) 1 3 34
30 il 14 171 8 11113 o1 £5
&l 1115 15 2 T1[1¢ 1 g 50
1l 18.17] & 11113 8 9 59
1] 45 16| & 11115 § 1 &3

|




